


MODEL TITLE SECTION PAGE
PGB TONGUE & CENTER SECTION 1979 8 2
e
FREFERENCE
L UMBER PART NUMBER DESCRIPTION
1A 01-061-000 Centre Frame
2B 01-060-080 Draw Tongue







MODEL TITLE _ SECTION PAGE |
PGB WINGS 197;9_ 8 4

REFERENCE | PaRT nuMBER DESCRIPTION

1c 01~064~001 2'8" Bolt on Extension R.H.

2c 00-302-044 M 16 x 50 BSlt & Nut

3D 01-063-001 21' Wing R.H,

3D 01-062-001 15'9" Wing R.H.

5D 01-062-002 15'9" Wing L.H. -

5D 01-063-002 21' Wing L.H.

17C 01~064-002 2'8" .Bolt on Extension L.H.

18 01-060-099 15 x 5 ® 5 Wheel

19 00~473~009 Tube

00-473-007 Tive

20




TITLE

FRAME ASSEMBLIES <1979 -

SECTION

PAGE




MODEL TITLE SECTION PAGE
PGB FRAME ASSEMBLIES 1979 [__8 6
rﬁENFﬁsggE PART NUMBER DESCRIPTION
1E 00-306-058 M 16 x 60 Bolt
2E 01-060-042 Cylinder Plate
3E 01-060~068 Back Up Plate
4B 00-316-006 M 16 Locknut
5E 00-323-061 M 20 x 100 Bolt
6E 00-315-003 M 20 Nut
7E 01-060-041 Flipper
8F 00-306-066 M 20 x 60 Bolt
SE 00-333-014 Lynch Pin
10m 01-000-049 Pin
11 01-060-040 Pin
11E 01-060-315 Pin
12E 00~333-029 Roll Pin
13E 00~316-007 M 20 Locknut
14E 01-060~043 Cylinder Plate
15E 01-050-052 Pin )
16E 00-333-029 Roll Pin
17E 01-060-001 Wheel Arm R.H.
18r 00-421-000 Grease Fitting
198 C0-304-035 M 12 x 45 Bolt
20F 00-316-005 M 12 Locknut
21E 01-060-027 Torsion Axle
22E 01-060-002 Wheelarm L.H.
23E 01-060-039 Wheel Axle
24E 00-306-037 M 10 x &5 Bolt
258 00-316-004 M 10 Nut
26E 00-323-037 UNF %x 1% ILug Bolt
278 00-421-000 Grease Fitting
28E 00~316-015 UNF 1/2 Nut
29E 00-333-009 Cutter Xey
30E 00-423-004 Dugt Cap
31E 00-316-016 Slotted Nut
32R 00-402-000 Front Bearing
33E 00~-423-003 Hub
34E 00-402-001 Rear Bearing
35E 00-423-027 Dust Seal
CPL 01-090-173 Hub Complete
CPL 01-095-022 Jack Stand
38E 00-333-014 Lynch Pin
39E 01-060~036 Draw Pin
40E 01-060-035 Stop Block
CPL 01-060-031 Clevis Complete
42F 01-060-071 Hose Holder
43E 00-304~035 M 12 x 45 Bolt
44E 01-070-100 Pin
45R 00-333-011 Hair Pin
46F 00-316-007 M 20 Locknut
47E 00-331-009 M 20 Flat Washer
48E 00-306~066 M 20 x 60 Bolt
49R 00-316-005 M 12 Locknut
50E 00-306-066 M 20 %X 60 Bolt
51E 00-316-007 M 20 Locknut




PAGE

SECTION _
8

TITLE

HYDRAULICS 1579

MODEL

PGB




nee .1 1989
{MGDEL TITLE SECTION PAGE
PGB HYDRAULICS 1979 [__8 8
R EMENCE | PART NUMBER DESCRIPTION

1 00-470-003 Tee 37° J.I.C. Male Overall

2 00-470-004 Tee 37° J.I.C. Male Overall

3 00=-470-006 Hose Clamp 3/8"

4 00-~-470-007 Hose Clamp 1/2"

5 00-365-006 Nut 1/4"

6 01-060-091 Hose 3/8" x 209" All Machines

7 01-060-110 Hose 3/8" x 44" 311 Machines

8 01-060-109 Hose 3/8" x 26" All Machines

9 01-060-097 Hose 1/2" x 158" All Machines

10 01-060-112 Hose 1/2" x 50" All Machines

11 01-060~115 Hose 1/2" x 128" 23' § 21'0" Machines

12 01-060-=111 Hose 1/2" x 96" 18'4" & 15'8" Machines
14 01-060-114 Hose 1/2" x 96" 23' & 21'Q" Machines

i5 01=-060-113 Hose 1/2" x 65" 18'4" & 15'8" Machines

17 01=140-=140 Master Cylinder 3.3" x 8"
18 01=140-041 Slave Cylinder 3.25" x 8"

19 01-060-100 Cylinder 3" xis"“
20 00=-354-000 Bolt 1/4" x 3/4"




MODEL TiTLE SECTION PAGE
PGB CYLINDERS 1979 8 9

3X16
CYLINDER

3.5x8
CYLINDER

3.25x8




MODEL TITLE [SECTION PAGE
PGB fL_ CYLINDERS 1979 8 10
AR ERENCE L saRT nUMBER DESCRIPTION
1 00=474-052 Clevis Pin (Base)
2 00~474-001 Clevis Nut
3 00-474-053 Wiper
4 00-474-054 Back Up (Rod)
5 00~-474-055 O~-Ring (Rod}
6 00-474-074 Head
7 00-474=057 O=-Ring {Tube)
8 00-474-058 Piston
9 00=-474-059 Tie Rod
11 00-474-009 Pipe Plue
12 00=474-060 Tie Rod Nut
13 00-474-011 Pin Clip
14 00=-474-012 Cap Screw
15 00=-474-061 Clevig (1" Pin Hole) Std.
16 00=-474-062 Rod
17 00-474=015 Clevis
18 00-474-063 Back Up Piston
19 00-474-064 Piston Nut
20 00=474-065 Tube |
21 00-474-075 Base
23 00-474-020 Cap Screw
24 00-474-021 Rod
25 00~474~-022 Cartridge Assy
26 00-474-023 Collar :
29 00-474-071 Head
30 00-474=-025 Spring Washer
31 00-474~-026 Back=-Up -
32 00-474-027 Feed Tube
33 00-474-0328 O-Ring
34 00-474~-029 Base
35 00=-474-030 Clevis Pin
36 00-474-031 Actuator Stop
37 00-474-032 Rell Pin
38 00-474-033 Poppet
39 00-474-034 Spring
40 00-474-035 O~-Ring
41 00-474-036 Seat
46 00=474-037 Tube
47 00-474-038 Tie Rod
48 00-474-039 Rod
49 00-474-040 O-Ring
50 00-474-041 Piston Nut
51 00~474-042 Tie Rod
52 00-474-043 Tube
54 00-474=072 Base
55 00-474-073 Head
56 00-474-046 Back Up (Piston)
57 00-474=-047 Piston
59 00-474-048 Seal Kit (3.25 x 8)
60 00-474-049 Seal Kit (3.5 x'8)
6l 00-474-067 Seal Kit (3 x 16)
62 00-474-068 Clevis Pin (Rod)
63 00-474-002 Wiper (Rod)
64 00-474~003 Back Up (Rod)
65 00~-474-004 O-Ring (Rod)
66 00-474-016 Back Up (Piston)
67 00-474-006 O-Ring
68 00-474-007 Piston
69 00-474-017 Piston Nut







MODEL TITLE SECTION PAGE
PGB TONGUE & CEN‘I‘_RE SECTION 1981 8 12
REFERENCE | PaRT NUMBER DESCRIPTION
1 01-061-301 Centre Section
2 01-060-327 Tongue
3 05-030-046 Jack
4 01-140-042 Stop Block
5 01-060=-341 Clevis Hitch
6 01-060-325 Clevis Pin
7 00-383-008 Lynch Pin
8 01-140-055 Slow Moving Sign
9 00~-365-006 1/4" Nut
10 00-356-011 Bolt 3/4" x 2 1/2"
it 00=-366~007 Locknut 3/4"
12 05-030~-270 Jack Handle




T

WINGS 1981

PGB




[MODEL TITLE SECTION PAGE
PGB WINGS 1981 8 14
[REFERENCE | paRT nUMBER DESCRIPTION
1 01-063-301 21" Wing Right
01-062-301 15' Wing Right
2 01-063-302 21' Wing Left
01-062-302 15' Wing Left
3 01-064-310 4' Extension Right
01-064-308 3' Extension Right
4 01-064-311 4' Extension Left
01-064-309 3' Extension Left
5 00-356-010 5/8% x 2" Bolt
7 00-360-006 5/8" Locknut
8 01-060-320 Flipper
9 00-356-002 3/4" x 3" Bolt
1o 00-333-014 Lynch Pin
11 01-000-043% Pin
1z 01-060-315 Hinge Pin
13 00-383-005 Cotter Pin 5/16" x 2 1/2"
14 00-356-011 Bolt 3/4" x 2 1/2"
15 01-060-342 Cylinder Upright
16 00-373-003 '3/4" Nut
17 00-323-061 3/4" % 4" Bolt
18 00-366-007 3/4" Locknut
19 01-060-316 Backer Plate
20 01-050-052 Front Hinge Pin
21 00-383-014 3/8" x 2" Cotter Pin
22 00-366-006 UNC 5/8" Locknut
23 01-063-319 cylinder Upright Eye




EEEEEEEEEEEEEEEEEE




MIODEL TITLE SECTION FAGE |
PGB WHEEL ASSEMBLIES 1981 (— 8 le
R aenes | PART NUMBER DESCRIPTION
1 01-060-311 Wheelarm Assembly Right
2 01-060-312 Wheelarm Assembly Left
3 01-060-326 Torsion Axle
4 00-473-000 Seal
5 00-452-005 Rear Bearing Race
& 00-452-001 Front Bearing Race
7 00-381-021 Washer
8 00-473-005 Dust Cap
9 00-452-004 Rear Bearing
10 00-473-003 Hub _
11 00~373-001 Lug Bolt 9/16" x 1 L/2"
12 00~-452-000 Front Bearing
13 00-366-011 Slotted Nut
14 00-473-007 Tire 760 x 15 - 8 ply
15 00-473-009 Tube
16 01-140-088 Rim 15 x 6 X 6
17 01-060-313 Wheel Axle
18 00-473-014 4000 1b. Hub
19 00-354-034 1/2 x 1 1/2 Bolt
20 00-366-005 1/2 Lockhut
21 00-356-007 3/8 x 2 1/2 Bolt
22 00-366-004 3/8 Locknut




PAGE
17

SECTION

8

TITLE

CROSS HYDRAULICS 1981

MODEL

PGB




MODEL TITLE SECTION PAGE
PGB CROSS HYDRAULICS 1981 8 18
REICRENCE | PaRT NumBER DESCRIPTION
1 00-473-003 Tee 37° J.I.C. Male Overall
2 00-473-004 Tee 37 J.I.C. Male Overall
3 00-470~-006 Hoge Clamp 3/8"
4 00-470-007 Hoge Clamp 1/2"
6 01-060-091 Hose 3/8" x 209" aAll Machines
7 01-060-110 Hose 3/8" x 44" All Machines
8 01-060-109 Hose 3/8" x 26" All Machines
9 01-060-097 Hogse 1/2" x 158" All Machinesg
10 01-060~112 Hose 1/2" x 50" All Machines
11 01-060-115 Hoge 1/2" x 128" 23' & 21'0" Machines
12 01-060-111 Hose 1/2" x 26" 18'4" & 15'8" Machines
14 01-060-114 Hose 1/2"™ x 926" 23" & 21'Q" Machines
15 01-060-113 Hose 1/2" x 65™ 184" & 15'8" Machines
17 01-140~140 Magter Cylinder 3.5"™ x 8" (Cross)
18 01-140-141 Slave Cylinder 3.25" x 8" (Cross)
19 01-140-142 Cylindexr 3" x 16" (Cross)




MODEL

PGB

TITLE

PRINCE HYDRAULICS 1981

SECTION

8

PAGE
19




[MODEL TITLE SECTION PAGE
PGB r PRINCE HYDRAULICS 1981 ]—_8 20

RENFLFSEE;:E PART NUMBER BESCRIPTION

1 00-473-003 Tee 37° J.I.C. Male Overall

2 00-473=-004 Tee 37 J.I.C. Male Overall

3 00-=-470~-006 Hose Clamp 3/8"

4 00-470-007 Hose Clamp 1/2"

6 01=-060-091 Hose 3/8" x 209" All Machines

7 01-060-~110 Hose 3/8" x 44" All Machines

8 01-060-109 Hose 3/8" x 26" All Machines

9 01-060-097 Hose 1/2" x 158" All Machines

10 01-060~112 Hose 1/2" x 50" All Machines

11 01-060-115 Hose 1/2" x 128" 23' & 21'0" Machines

12 01-060-111 Hose 1/2" x 96" 18'4" & 15'8" Machines

14 01-060-114 Hogse 1/2" x 96" 23' & 21'0" Machines

15 01-060~113 Hose 1/2" x 65" 18'4" & 15'8" Machines

17 01-140-19%96 Master Cylinder 3.5" x 8" (Prince)

18 01-140-197 Slave Cylinder 3.25" x 8" (Prince)

19 - 01-140-200 Cylinder 3" x 16" (Prince)




MODEL SECTION PAGE
PGB 8 - 2
- 3X16
CYLINDER

CYLINDER

CROSS CYLINDERS




MODEL TITLE SECTION PAGE
PGB ‘ CROSS CYLINDERS 1981 8 22
“iﬁﬁ;‘g;‘gﬁ PART NUMBER DESCRIPTION
1 00~474-052 Clevis Pin (Base)
2 00-474-001 . Clevis Nut
3 00-474-053 Wiper
4 00-474-054 Back Up {Rod)
6 00-474-074 Head
8 00-474-058 Piston
9 00-474-059 Tie Rod
11 00-474-009 Pipe Plug
12 00=-474=060 Tie Rod Nut
13 00-474-011 Pin Clip
14 00-474-012 Cap Screw
15 00-474-061 Clevis (1" Pin Hole) Std.
le 00=-474-062 Rod
17 00-474-015 Clevis
18 00-474~-063 Back Up Piston
19 00-474-064 Piston Nut
20 00-474-065 Tube
21 00-474-075 Base
22 00-474-016 Back Up Piston
23 00=474-020 Cap Screw
24 00-474-021 Rod
25 00-474-022 Cartridge Assy.
26 00-474-023 Collaxr Wiper
29 00-474-071 Head
30 00-474-025 Spring Washer
31 00-474-026 Back=-up
32 00-474-027 Feed Tube
34 00-474-029 Base
35 00-474-Q30 Clavis Pin
36 00~474-031 Actuator Stop
37 00-474-032 Roll Pin
28 00-474-033 Spring
39 00=-474-034 Spring
41 00-474~-036_ ._....J...Seat,,
46 00~-474~-037 Tube
47 00-474-038 Tie Rod
48 00-474-039 Rod
50 00-474-041 Piston Nut
51 00-474-042 Tie Rod
52 00-474-043 Tube
54 00-474-072 Base
55 Q0-474-073 Head
56 00-474-046 Back Up (Piston)
57 00-474-047 Piston
59 00-474-048 Seal Kit (3.25 x 8)
60 00-474-049 Seal Kit (3.5 x 8)
61 00-474-067 Seal Kit 3 x 16
62 00-474-068 Clevis Pin ({Rod)
63 00-474~000 Clevis Pin
64 00=-474-002 Wiper
65 00-474-003 Back Up (Rod)
G13) C0-474-007 FISTON




MODEL

PGB

[TITLE
PRINCE CYLINDERS 1981

SECTION
8

- 23

PAGE

3 X 16
CYLINDER

3.5x8

CYLINDER

3.25x8
‘CYUNDER




[MODEL TITLE SECTION PAGE
PGB PRINCE CYLINDERS 1981 8 24
R T | PART NUMBER DESCRIPTION
1 00-474-149 Clevis Pin
2 00-474~148 Clevis Pin
3 00=-474-092 Piston Rod
4 00~474=088 Piston Rod
5 00-474-089 Piston Rod
6 00-474-145 Wiper
7 Q0-474-147 Wiper
8 00-474--114 Gland
9 00~474-110 Gland
10 00-474-111 Gland
11 00-474~109 Piston
12 00-474-105 Piston
13 00-474-106 Piston
14 00-474=170 Locknut
15 00~474-101 Tie Rod
16 00-474-098 Tie Rod
17 00-474-099 Tie Rod
18 00~474-097 Tube
18 00-474-093 Tube
20 00-474-094 Tube
21 00-474-118 Butt Clevig
22 00-474-115 Butt Clevis
23 00-474~171 Butt Clevis
24 00~-474-154 SAE ORB Plug
25 00-474-162 Valve Assembly
26 00-474-161 Striker Plate
27 00-474-172 Rod Clevis Assembly
28 00-474-102 Rod Clevis Assembly
29 00-474~159 Packing Xit
30 00~474-155 Packing Kit
31 00-474-156 Packing Kit
32 00~474-140 BU Washer
33 00-474-144 BU Washer
34 00-474-167 Urethane Seal
35 00-474-163 PU Washer
36 00-474-160 Manifold Tube
37 00-474-152 Seat
38 00-474~150 Poppet
39 00-474-137 BU Washer
40 00-474-138 BU Washer
41 00-474-174 Hair Pin
42 00~474-173 Cotter Pin




EL
PGB

TTTTT

SSSSSSS

PAGE
25




MODEL TITLE SECTION PAGE
PGB TONGUE & CENTER SECTION “/93 8 26
“ﬁflfggggﬁ PART NUMBER DESCRIPTION
1 01-061-301 Centre Section Ser. No. 0-1204
01-061-342 Centre Section Ser. No. 1205-
2 01-060-327 Draw. Tongue Ser. No. 0-1204
% 01-060-368 Draw Tongue Ser. No. 1205-1348
01-060-431 Draw Tongue Ser. No. 1349-
3 05-030-046 Jack
4 01-140-042 Stop Block
5 01-060-341 Clevis Hitch Ser. No. 0-1348
01-060-424 Clevis Hitch Ser. No. 1349~
6 01-060-325 Clevis Pin Ser. No. 0-1348
01-060-427 Clevis Pin Ser. No. 1349-
7 00-383-008 Lynch Pin Ser. No. 0-1348
00-333-014 Lynch Pin Ser. No. 134%9-
8 01-140-055 Slow Move Sign
9 01-060-338 Hose Holder Assembly
10 00-356-011 Bolt 3/4" X 24"
11 00-366-007 Locknut = 3/4"
1o
12 00-356-109 Bolt 4" X 1-42
13 00-366-005 Locknut %"
14 00-365-006 Nut "
15 00-470-047 ' Hose Clamp %" - R2
14 00-361-039 Carriage Bolt %" X 1"
- 17 01-000--049 ! Wing Lock Pin
18 00-333~014 Lynch Pin
19 05-030-27Q Jack Handle
* NOTE - 01~060-368 replaced by 01-060-431,424,427 & 00-333-014




27

WINGS

PGB




MODEL TITLE SECTION PAGE
PGB WINGS 8 28
A ohbEn | PART NUMBER DESCRIPTION
1 01+062-301 15' Wing Right (Shown)
01-062-302 15" Wing Left (Similar)

2 01--063-301 21" Wing Right Ser. No. 0-1204
01-063-302 21" Wing Left Ser. No. 0-1204
01-063-339 21' Wing Left (Shown) Ser. No. 1205~
01-063-338 21" Wing Right {(Similar) Ser. No. 1205-

3 01-064-308 3" Extension Right Ser. No. 0-1348
01-064-309 3' Extension Left Ser. No. 0-1348
01-064-328 3' Extension Right (Shown) Ser. No. 1349-
01-064-329 3' Extension Left (Similar) Ser. No. 1349-

4 01-064-311 4' Extension Left (Shown)

01-064-310 4' Extension Right (Similar)

5 00-356-010 Bolt 5/8" x 2"

6 00-366-006 Locknut 5/8"

7 01-060-320 Flipper

8 00-356-000 Bolt 3/4" X 3"

9 00-366-007 Locknut 3/4"

10 00-333-014 Lynch Pin

11 01-000-049 Lock Pin - See Center Section

12 01-060-315 Hinge Pin

13 00-383-005 Cotter Pin 5/16" X 2%"

14 01-060-342 Cvlinder Upright

15 01-060-316 Backer Plate

16 00-356-011 Bolt 3/4™ X 24"

17 00-373-003 Bolt 3/4" X 4"

18 00-365-019 Jam Nut 3/4"

19 01-050-052 Front Hinge Pin

20 00-383-004 Cotter Pin 3/8" X 2"

21 00-470-047 Hose Clamp — R2

22 00-361-039 Carriage Bolt %" X 1"

23 00-365-006 Nut %"

24 01-063-319 Cyl. Upright Eye




29

WINGS

PGB




MODEL TITLE SECTION PAGE |
PGB WINGS 8 30
REFEHENCE | paRT numBER DESCRIPTION
1 01-062-301 15' Wing Right (Shown)
01~062-302 15' Wing Left (Similar)
2 01-063-301 21" Wing Right Ser., No. 0-1204
01-063-302 21' Wing Left Ser. No., 0~1204
01-063-339 21' Wing Left (Shown} Ser. No. 1205~
01-063-338 21" Wing Right (Similar) Ser. No. 1205~
3 01-064-308 3' Extension Right Ser. No. 0-1343
01=-064=309 3' Extension Left Ser. No. (0-1348
01-064-328 3' Extension Right (Shown) Ser. No. 1349-
01-064-329 3' Extension Left (Similar) Ser. No. 134%-
4 01-064-311 4" Extension Left (Shown)
01-064-310 4" Extension Right (Similar)
5 00-356-010 Bolt 5/8" x 2"
6 00-366--006 Locknut 5/8"
7 01-060-320 Flipper
8 00-356-000 Bolt 3/4" X 3"
9 00-366-007 Locknut 3/4%
19 00-333-014 Lynch Pin
11 01-000-049 Lock PIn - See Center Section
12 01-060-315 Hinge Pin
13 00-383-005 Cotter Pin 5/16" X 24"
14 01-060-342 Cylinder Upright
15 01-060~316 Backer Plate
16 00-356-011 Bolt 3/4™ X 2"
17 00-373-003 Bolt 3/4"™ X 4"
18 00-365-019 Jam Nut 3/4"
19 01-050-052 Front Hinge Pin
20 00-383~004 Cotter Pin 3/8" X 2"
21 00-470-047 Hose Clamp - R2
22 00-361-039 Carriage Bolt %" X 1"
23 00-365-006 Nut %"
24 01-063-319 Cyl. Upright Eye




L
PGB

SECTION




MODEL TITLE SECTION PAGE
PGB WHEEL ASSEMBLIES 11/93 8 32
REFERENCE | PART NumBER DESCRIPTION
I 01-060-312 Wheel Arm Assembly Left Ser. No, 0-1068
01-060-379 Wheel Arm Assembly Left Ser. No. 1069-(Ttems 9 & 26)
2 01-060-311 Wheel Arm Assembly Right Ser. No. 0-1068
01-060-378 Wheel Arm Assembly Right Ser. No. 1069-(Items 10&26)
3 01-060-326 Torsion Axle Ser. No. 0-1204
01-060-365 Torsion Axle Ser. No. 1205-
4 00-354-128 Bolt %" X 2°
5 00-366-~005 Locknut %"
6 01-060-313 Wheel Axle
7 00~-356-007 Bolt 3/8" X 24"
8 00-366-004 Locknut 3/8"
9 01-060-377 Wheel Arm Left Ser. No. 1069-
10 01-060~-376 Wheel Arm Right Ser. No. 1069-
11 00-473-007 Tire 7T60 X 15 — 8 ply
12 00-473-009 Tube
13 01-140-088 Rim 15 X 6 X 6
14 01-140~060 Wheel w/Tire & Tube (Items 11,12,13)
15 00-473-003 Hub # 4000
16 00~-452--001 Front Bearing Race
17 00-452-005 Rear Bearing Race
18 00-473-004 _ Hub # 4000 w/Cups (Items 15,16,17,28)
19 00-452-004 Rear Bearing
20 00-452-000 Front Bearing
21 00~381-021 Washer
22 00-473-000 Seal
23 00-366-011 Slotted Nut
24 00-383-003 Cotter Pin 3/16" X 1 3/4"
25 00-473-005 Dust Cap
26 00-473-014 # 4000 Hub Complete (Items 16 - 25, 27, 28)
27 00-373-006 Wheel Studs 9/16" X 1"
28 00~-471-000 Grease Nipple




PGB

PA
33




MODEL TITLE SECTION PAGE
PGB FRAME FOR 12° A : 8 34
REFERENCE | PART NUMBER DESCRIPTION
1 01-064-326 Mounting Bracket Right‘
2 01-064~327 Mounting Bracket Left
3 01-064-335 Bushing
4 00-381-009 Washer 3/4"
5 00-356-118 Bolt 7/8" X 44"
6 00-356-001 Bolt 7/8" X 3"
7 00-356-000 Bolt 3/4" X 3"
8 00-366-008 Locknut 7/8"
9 00-366-007 Locknut 3/4"
10 01-064-328 3' Extension Right
11 01-064-329 3" Extension Left
12 01-064-310 4' Extension Right
13 01-064-311 4' Extension Left
14 00-356-010 Bolt 5/8" X 2"
15 00-366-006 Locknut 5/8"




MMMMMM

TTTTT




MODEL TITLE SECTION PAGE |
PGB FRAME ASSEMBLY FOR 14’ [-__8 36
“iﬁf&g;’gﬁ PART NUMBER DESCRIPTION
1 01-064-326 Mounting Bracket Right
2 01-064-327 Mounting Bracket Left
3 01-064-335 Bushing
4 00-381-009 Washer 3/4"
5 00-356-118 Bolt 7/8" X 44"
6 00-356-001 Bolt 7/8" X 3"
7 00-356-000 Bolt 3/4" X 3"
8 00-366-008 Locknut 7/8"
9 00-366-007 Locknut 3/4"
10 01-064~328 3' Extension Right
11 01-064-329 3" Extension Left
12 0I-064-310 4' Extension Right
13 01-064-311 4! Ext;;sion Left
14 00-356-010 Bolt 5/8" x 2"
15 00-366-006 Locknut 5/8"




MODEL

PGB

TITLE
HYDRAULICS-9" 12", 147

SECTION
8

PAGE
37




MODEL : : TITLE DATE: ' SECTION PAGE
PGB f HYDRAULICS - 9, 12°, 14 93/11/1] 8 .. 3
‘ REF.NO.| PART NUMBER DESCRIPTION
: ; }
1 01-061-37%6 | HOSE12' X 158"
2 | 01-060-400 | HOSE12'X36"
3, 01-060-401 . HOSE 1/2" X 48"
4 . 00-470-004  TEE37DEG.JIC.MALE
5 . 00-470-049 - ELBOW 172" MALE O-RING/37 DEG. J.L.C. MALE
6 | 00—474-271- g PRINCE CYLINDER 3 X 8 W/MECH. STOP — SERIAL NO.1706 TO 2148 =
| 00-474-358 . PRINCE CYLINDER 3 X 8 WMECH. STOP — SERIAL NO.2149 -
7 | 06=001-331 | CYLINDER STOP
8 02-010-032 E PIN
9, 00-333-011 | HAIRPIN
10 ; 00-474-270  PRINCECYLINDER3X$ - SERIAL NO.1706 TO 2148 -
| 00-474-324  PRINCE CYLINDER 3X 8 - SERIAL NO.2149 -
11 00-474-273  MECHANICAL DEPTH STOP
12 06-001-390  CYLINDER STOP COMPLETE




TITLE

HYDRAULICS

SECTION
8

PAGE




. MODEL '] T DATE: | | SECTION  PAGE |
| PGB a HYDRAULICS o312l 8 40
: REF. NO. | PART NUMBER DESCRIPTION ,
| | _
1 | 01-061-376  HOSE1#2'X 158" -~ ALLMODELS E
2 | 01-061-373  HOSE3/"X209" - ALL MODELS i
L3 01-060-439  HOSE3/8" X 40" — ALL MODELS$
4 01-061-374 | HOSE 38" X 26" — ALL MODELS
s 01-061-375 | HOSE 38" X 44" — ALL MODELS
L6 01-060-442 | HOSE38'X 72" - 15,18’
LT 01-060—-440  HOSE38"X 120" — 21,23 & 25’
8 01-060—-443 | HOSE 38" X 96" - 15,18’
9 01 -060—441 HOSE 3/8" X 144" — 21°, 23’ & 25’
10 00-470-003 | TEE 37 DEG.J.LC. MALE — CS705 X 6
i1 00~470-004 | TEE 37 DEG. J.IL.C. MALE — CS5705 X 8 |
12 00-470-049 | ELBOW 1/2' MALE O-RING/37 DEG. J.1.C. MALE '
13 00-474-270  : PRINCE CYLINDER 3 X 8 — SERIAL NO. 1706 TO 2148 §
00-474-324 PRINCE CYLINDER 3 X 8 — SERIAL NO. 2149 —
14 00-474-272° : PRINCE CYLINDER 2-3/4' X 8" ;
15 01-140-200  PRINCE CYLINDER 3' X 16"
16 06-001-331  : CYLINDER STOP ?
17 02-010-032 | PIN
18 00-333-011 HAIR PIN
19 00-474-271 PRINCE CYLINDER 3 X 8 W/MECH. STOP - SERIAL NO. 1706 TO 2148
00-474-358 | PRINCE CYLINDER 3 X 8 W/MECH. STOP ~ SERIAL NO. 2149 —
20 00-474-273 | MECHANICAL DEPTH STOP
21 06-001-390 | CYLINDER STOP COMPLETE

L.




PAGE
41

SECTION

8

NO.1706 TO 2148

TITLE SERIAL
PRINCE

3 X 8-00-474-270 (271)

CYLINDER

(N

MODEL

PGB

3ONIYd g x ¢




WOBEL THLE SERIAL NO.1706 T0 2148 SECTION PAGE
PGB PRINCE CYLINDER 3X 8 -00-474-270(271) 8 42
REFERENCE | parT numBER DESCRIPTION

00-474-286 Piston Rod 1%" (Replace with 00-474-296)
00-474~289 Piston
00-474-170 Piston Rod Nut
00-474-116 Butt Clevis
00-474<290 Gland
00-474-287 Tube Assembly
00-474~-288 Tie Rod w/Nut
00-474-154 Pilug # 8 Steel
00-474-294 Level Seal Plug
10 00-474-104 Clevis Assembly (dncludes item # 11&12)
11 00-356-127 Bolt 5/16" X 2%" Gr. 5
12 00-365-007 Nut 5/16"
13 00-474-295 Seal Kit
14 00-474-318 Clevis Pin
15 00-474-173 Cotter Pin
16 "-'9@_47#256"-; Cylinder 3" X 8" X 14" (oo 474 32d
17 (900—;%;:553 Mech Depth Stop
18 00-474-271 Cylinder 3" X 8" w/Mech Stop




SECTION PAGE
8 43

TILE SERIAL NO.2145— - '
C 3 X 8-00-474-324 (358)

MODEL
PRINCE CYLINDER

PGB

u
T
=
o
a
o
x .
o




MODEL TITLE SERJAL NO, 2149— SECTION PAGE ;
PGB ,“‘“““ PRINCE CYLINDER 3X8 - 00-474-324(358) 8 L4,
FREFERENCE [ oot uumBer DESCRIPTION
1 00-474-331 Piston Rod 1%"
2 00-474-340 Piston
3 00-474-305 Piston Rod Nut
4 00-474-~116 Butt Clevis
5 00-474-337 Gland Assy.
6 00-474-334 Tube Assembly
7 00-474-348 Tie Rod w/Nut
8 00~474-154, Plug # 8 Steel
E 00-474-349 Level Seal Plug
10 00-474-341 Clevis Assembly (includes bolt+nut)
11 00-474-342 BUSHING
13 00-474-330 Seal Kit
L4 00-474~343 Clevis Pin
15 00-474-173 Cotter Pin
16 00-474-32¢ Cylinder 3" X 8" X 1%"
17 00-474-273 MECH. STOP
18 00-474~358 CYLINDER 3X 8 W/MECH,STOP




PAGE
45

SECTION

TITLE
PRINCE CYLINDER 2 3/4 X8

MODEL

PGB

JONIHd 8X %2




MODEL TITLE SECTION PAGE
PGB PRINCE CYLINDER 23/4 X8 8 46

REFERENCE | papy NUMBER DESCRIPTION

13 00-474-275 Piston Rod

2 00-474-278 Piston

3 00-474-170 Piston Rod Nut

&4 00-474-277 Butt Clevis

5 00-474-279 Gland

6 00-474-276 Tube Assembly

7 00-474-099 Tie Rod w/Hex Nuts

8 00~474-154 Plug # 8 Steel

9 00-474-294 Level Seal Plug

10 00-474-104 Clevis Assembly (includes item #11&12)

11 00-356-127 Bolt 5/16" X 2%" Gr 5

12 00-365-007 Nut 5/16

13 00-474-285 Seal Kit

14 00-474-318 Clevis Pin

15 00-474-173 Cotter Pin

16 [p00-474-272 Cylinder 2 3/4" X 8"




PAGE
47

SECTION

8

TITLE

3IX16

PRINCE CYLINDER

MODEL

PGB




MODEL TITLE _ SECTION PAGE
PGB PRINCE CYLINDER 3X16 8 48

A ENST | PART NUMBER DESCRIPTION

! 00-474-092 Piston Rod

2 -00—474—109 Piston

3 00-474-170 Locknut

4 00-474-118 Butt Clevis

5 00-474-114 Gland

] 00-474-097 Tube

7 00-474~101 Tie Rod

8 00-474-154 S.A.E. ORB. Plug

9 00-474-172 Rod Clevis Assembly

10 00-474-149 Clevis Pin

11 00-474-173 Cotter Pin

12 00-474-159 Packing Kit

13 01-140-200 Cylinder 3" X 16"




